Custom Fabrication and Enclosure Hardware Supplier Call us: 800-393-1116

Side Mounted Panel Hardware Kits

Application & Design

Hardware used for the Panel Bracket. Use “C” after Part No. for Clear Plate 

Product No. Description
NH-40298 Hardware only for Panel Bracket – Parts included listed below. Parts also sold separately

Product No. Description Material Finish  Qty
FS-136201 Hex Head Screw 5/16–18 x 1 Steel Yellow Plate 6
FS-336000 Flat Washer 5/16 Steel Yellow Plate  6
FS-336001 Lock Washer 5/16 Steel Yellow Plate 6
FS-246009 5/16 Clamping Nut Steel Clear 6

Talk to a real person

Call Us at 800-393-1116.

Request more information.

Email Us.
Questions? Call Toll Free: 800-393-1116